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COMPANIA

GRADO DE ACERO:
MEDIDA:
MATERIAL:
SECCION:

No. DE COLADA:

CERTIFICADO DE CALIDAD

A-36
1/8x11/2"
SOLERA -
100X 100
5235-1

ANALISIS QUIMICO

COMPARNIA LAMINADORA VISTA HERMOSA, S.A. DE C.v. -

c Mn S p S Cr Ni Mo
0.193 0.89 0,235 008 0.021 075 0.074 0
cu Al Ti Sn
0,235 0.017 0 0
CARACTERISTICAS FISICAS
“MINIMAS .  MAXIMAS PROMEDIO
CONCAVIDAD 050 1.10 0.60
ROMBOSIDAD 1 4 0




